SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG4D1914
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Ref Level 30.00 cbm  Offset 11,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0ds SWT 15 s @ VBW 300 kHz  Mode FFT
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 780.112 MHz 15.71 dam nd8 down 4.965 MHz ML 782,23 MHz 14,26 dBm nd8 down 4,885 MHZ
TL 1 779.542 MHz -10.40 dBm nd8 26.00 dB T1 L 779.542 MHz -11.95 dam nd8 26.00 dB
T2 1 784.507 MHz -10.55 dam Q factor 157.1 T2 1 7B4.428 MHz -11.93 dém Q factor 160.1
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Ref Level 30.00 cbm  Offset 11,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 300 kHz
o Att 30de  SWT  12.6ps @ VBW 1MHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 784.318 MHz 17.38 dam nd8 down 9.89 MHz ML TBL.54 MHz 16.09 dam nd8 down 9,97 MHZ
TL 1 777.085 MHz -8.24 dBm nd8 26.00 dB T1 L 776,965 MHz -9.93 dBm nd8 26.00 dB
T2 1 786.955 MHz -8.51 dBm Q factor 79.3 T2 1 7B6.955 MHz 1 dBm Q factor 78.4
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Spectrum i pectrum =
Ref Level 30.00 cbm  Offset 11,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 782,588 MHz 13.61 dam nd8 down 4.965 MHz ML 7B2.979 MHz 16.80 dam nd8 down 9,89 MHZ
TL 1 779.522 MHz -12.24 dBm nd8 26.00 dB T1 L 777.045 MHz -6.68 dBm nd8 26.00 dB
T2 1 784.488 MHz -12.48 dBm Q factor 157.6 T2 1 7B6.935 MHz -9.28 dBm Q factor 79.2
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ssamon . FCC RADIO TEST REPORT Report No. : FG4D1914
Occupied Bandwidth
Mode LTE Band 13 : 99%OBW(MHz)
BW 1.4MHz 3MHz S5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 4.50 4.49 8.98 9.03 - - - -
Mode LTE Band 13 : 99%OBW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 4.49 - 9.01 - - - - -
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG4D1914

LTE Band 13

Middle Channel / 5SMHz / QPSK Middle Channel / 5MHz / 16QAM
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Ref Level 30.00 cbm  Offset 11,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0ds SWT 15 s @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 781.0051 MHz 16.22 dam ML L 7B3.5578 MHz 15.09 dam
T1 1 779.748225 MHz 9.99 dBm Oce Bw 4.503549645 MHz T1 L 779.756224 MHz .09 dBm Oce Bw 4.49B550145 MHz
T2 1 784.251775 MHz 11.54 dam T2 1 784.2567 74 MHz 9.60 dam
L I 4 [S JL 4 -

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum i vectrum =
Ref Level 30.00 cbm  Offset 11,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 300 kHz
o Att 30de SWT 127 ps @ VBW 1MHz  Mode FFT o Att a0dh SWT 127 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 784.3376 MHz 16.60 dam ML 7B0.2EBZ MHz 16.90 dam
T1 1 777.54445 MHz 10.27 dBm Oce Bw £.98910109 MHz T1 L 777.49645 MHz 10.44 dBm Oce Bw 9.03709629 MHz
T2 1 786.53355 MHz 10.98 dam T2 1 786.53355 MHZ 10.70 dam
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5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

Spectrum i vectrum =
Ref Level 30.00 cbm  Offset 11,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 300 kHz
o Att a0de SWT 10 ps @ VBW 300 kHz  Mode FFT o Att a0dh SWT 127 ps @ VBW  1MHz  Mode FFT
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CF 782.0 MHz 10001 pts Span 10.0 MHz CF 782.0 MHz 10001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 780.9951 MHz 13.87 dam ML L 782,989 MHz 15.97 dam
T1 1 779.745225 MHz 7.85 dBm Oce Bw 4,494550545 MHz T1 L 777.50645 MHz .92 dBm Oce Bw 9.01509849 MHz
T2 1 784.239776 MHZ 8.98 dam T2 1 786.52155 MHZ 9.34 dbm
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SPORTON LAB.
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Report No. : FG4D1914

Conducted Band Edge

LTE Band 13 / 5SMHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

pectrur

Ref Level 30.00 dBm
SGL Count 100/100

(%]

Offset 11.40 dB Mode Auto FFT

Sp! m

SGL Count 100/100

Ref Level 30.00 dBm Offset 11.40 dg

Mode Auto FFT

@1 AvgPwr (@1 AvgPwr
Limit dheck BAES Limit Gheck PABS
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Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALim Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 764.92408 MHz -59.16 dém -24.16 dg 763.000 MHz 775.000 MAz 6.250 kHz 772,54845 MHz -50.14 dbm -24.14 de
775.000 MHz 775.900 MHz 100.000 kHz 775.79525 MHz -46.95 dém -33.55 dé 775.000 MHz 775.900 MHz 100.000 kHz 775.22702 MHz -47.25 dBm -34.25 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.90724 MHz -50.00 dBm -37.00 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.94481 MHz -52.24 dBm -39.24 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.34865 MHz 20.96 dBm -9.04 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.66334 MHz 20.45 dBm -9.55 dB
788.000 MHz 788,100 MHz 30.000 kHz 78809256 MHz -52.45 dBm -39.45 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.05260 MHz -50.11 dBm -37.11 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.27378 MHz -46.51 dBm -33.51 dB 788,100 MHz 793.000 MHz 100.000 kHz 788.81713 MHz ~41.08 dBm -23.08 dB
793.000 MHz 806,000 MHz 6.250 kHz 801.92857 MHz -58.86 dém -23.86 dB 793.000 MHz 806.000 MHz 6.250 kHz 798.35714 MHz -59.02 dBm -24.02 dB
Y
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectrur

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.40 dB Mode Auto FFT

Sp! m

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.40 de Mode Auto FFT
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@1 AvgPwr (@1 AvgPwr
Limit §heck PARS Limit ¢heck
20 dble—fRURIONS | INE ABS DAKS 20 dhipe—$PURIOUS | INE ABS )
10 dem 10 dém
IS frermry
o [ | 0 dem 1 L
-10 dem — E } -10 dem —] j l
-20 dBm ] lk\* -20 dBm J L\
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-40 dBm: / V\T“' -40 dBm %\‘b‘
-50 dBm __‘ 50 dem JWF’N-
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Range Low Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.77622 MHz -56.86 dém -23.86 d& 763.000 MHz 775.000 MAz 6.250 kHz 764,10882 MHz -50.14 dbm -24.14 dB
775.000 MHz 775.900 MHz 100,000 kHz 775.89955 MHz -33.15 dém -20.15 dé 775.000 MHz 775.900 MHz 100.000 kHz 77580694 MHz -46.78 dBm -33.78 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.96598 MHz -37.20 dBm -24.20 dB 775.200 MHz 776.000 MHz 30.000 kHz 775.90005 MHz -52.22 dBm -39.22 dB
776.000 MHz 788.000 MHz 100.000 kHz 781.54446 MHz 7.50 dBm -22.50 d& 776.000 MHz 788.000 MHz 100.000 kHz 785,40460 MHz 7.07 dBm -22.93 dB
788.000 MHz 788,100 MHz 30.000 kHz 788,00005 MHz -48.06 dBm -35.06 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.01474 MHz -33.60 dBm -20.89 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.10734 MHz -42.28 dBm -29.28 dB 788,100 MHz 793.000 MHz 100.000 kHz 789,10245 MHz 5841 dBm S15.41 dB
793.000 MHz 806.000 MHz 6.250 kHz 802.13636 MHz -58.80 dém -23.80 d& 793.000 MHz B06.000 MHz 6.250 kHz 793,34416 MHz -58.47 dBm -23.47 dB
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SPORTON LAB.
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Report No. : FG4D1914

LTE Band 13 / 5MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrur

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.40 dB Mode Auto FFT

SGL Count 100/100

Ref Level 30,00 dém  Offset 11.40 dB

Mode 4uto FFT

@1 AvgPwr [@1 avgPwr
Limit Fheck PAES Limit ¢heck PABS
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Start 763.0 MHz 7007 pts Stop 806.0 MHz | |['Start 768.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 767.78921 MHz -59.21 dém -24.21 d& 763.000 MHz 775.000 MAz 6.250 kHz 768,77223 MHz -50.03 dbm -24.03 db
775.000 MHz 775.900 MHz 100.000 kHz 775.64960 MHz -44.41 dBém -31.41d8 775.000 MHz 775.900 MHz 100.000 kHz 77500045 MHz -47.29 dBm -34.29 dB
775.500 MHz 776.000 MHz 30.000 kHz 775.99995 MHz -50.70 dBm -37.70 dB 775.500 MHz 776.000 MHz 30.000 kHz 775.92942 MHz -52.54 dBm -39.54 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.34865 MHz 19,99 dém -10.01 d& 776.000 MHz 788.000 MHz 100.000 kHz 786,65135 MHz 19.99 dBm -10.01 dB
788.000 MHz 768,100 MHz 30.000 kHz 788.09476 MHz -52.71 dém -39.71 dé 786.000 MHz 788.100 MHz 30.000 kHz 788.00005 MHz -46.29 dBm -33.29 d8
788.100 MHz 793.000 MHz 100.000 kHz 768,99545 MHz -46.45 dBm -33.45 d 788.100 MHz 793.000 MHz 100,000 kHz 790,95140 MHz -43.75 dBm -30.75 dB
793.000 MHz 806.000 MHz 6.250 kHz 795.42208 MHz -58.92 dém -23.93 d8 793.000 MHz 806.000 MHz 6.250 kHz 804.96753 MHz -58.87 dbm -23.87 dBb
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Lowest Band Edge / Full RB Highest Band Edge / Full RB
oo
Spectrur Sp m v

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.40 dB Mode Auto FFT

Ref Level 20,00 dém
SGL Count 100/100

Offset 11.40 di Mode Auta FFT

@1 AvgPwr (@1 AvgPwr
Limit #heck BAES Limit Gheck PAES

20 dbipe—teuRIOUS }INE Ans DAKS 20 dblpe—FRURLOUS L INE ABS Laps

10 dBm 10 dBm

- e e

0 de e 0 dBm J t

-10 dBm — Jl } -10 dem — l |

-20 dBm - l[ -20 dBm + T

SPURIOUS_LINE_ABS I S SPURIDUS_LINE_ABS
LGS e s = =

-40 dBm rJ -40 dBm

-50 dBm J TW‘ 50 dem J

Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz

Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.55045 MHz -58.85 dBm -23.85 d& 763.000 MHz 775.000 MAz 6.250 kHz 760,40758 MHz -50.01 dbm -24.01 de
775.000 MHz 775.900 MHz 100,000 kHz 775.89955 MHz -36.25 dém -23.29 dé 775.000 MHz 775.900 MHz 100.000 kHz 775.69815 MHz -47.17 dBm -34.17 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99206 MHz -40.28 dBm -27.28 dB 775.200 MHz 776.000 MHz 30.000 kHz 775.98217 MHz -52.30 dBm -39.30 dB
776.000 MHz 788,000 MHz 100.000 kHz 78166434 MHz 6.51 dém -23.49 dB 776.000 MHz 788.000 MHz 100.000 kHz 78581219 MHz 6.04 dBm -23.96 dB
788.000 MHz 788,100 MHz 30.000 kHz 788.04121 MHz -49.85 dBm -36.85 d8 786.000 MHz 788.100 MHz 30.000 kHz 788.07488 MHz -36.71 dBm -23.71 d8
788.100 MHz 793.000 MHz 100.000 kHz 788.10245 MHz -43.22 dBm -30.22 dB 788,100 MHz 793.000 MHz 100.000 kHz 789,10245 MHz -30.50 dBm ~17.50 dB
793.000 MHz 806,000 MHz 6.250 kHz 804.569481 MHz -58.77 dém -23.77 dB 793.000 MHz 806.000 MHz 6.250 kHz 793,34416 MHz -56.28 dBm -23.28 dB
Y
] w I r3

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1914

LTE Band 13 / 5MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrur

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.40 dB Mode Auto FFT

SGL Count 100/100

Ref Level 30,00 dém  Offset 11.40 dB

Mode 4uto FFT

@1 AvgPwr [®1 2vgPwr
Limit §heck PABS Limit ¢heck PAES
o0 :huuu SOURTOLIS INE ABRS DPAKS 20 dbie G HURLALLS, InE ABS o
10 dBm H 10 dém ‘[‘\
0dB % 0 dem i\
-10 dBm — 1 -10 dem — ’ !
-20 dem f | J 20 dem
o I . i
SPURIOUS_LINE_ABS J \l “ | SPURIOUS_LINE_ABS_ “ H‘ \\
-40 dBm L -40 dBm -
WAL S g L/ Ve
pemni A\t §
50 dBm Jf"' “'J St T ~H -50 dBm W‘j b
i
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |___powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 774,85015 MHz -59.18 dém -24.18 d& 763.000 MHz 775.000 MAz 6.250 kHz 773,45054 MHz -50.05 dbm -24.05 db
775.000 MHz 775.900 MHz 100,000 kHz 775.89955 MHz -47.20 dém -34.20 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.79705 MHz -47.39 dBm -34.39 dB
775.500 MHz 776.000 MHz 30.000 kHz 775.99925 MHz -51.71 dém -38.71 dB 775.500 MHz 776.000 MHz 30.000 kHz 775.90964 MHz -52.39 dBm -39.39 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.33666 MHz 18.98 dém -11.02 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.63936 MHz 19.15 dBm -10.85 dB
788.000 MHz 788,100 MHz 30.000 kHz 786.00005 MHz -53.25 d&m -40.25 d8 786.000 MHz 768.100 MHz 30.000 kHz 768.03402 MHz -50.36 dBm -37.36 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.86608 MHz -46.53 dBm -33.53 dB 788,100 MHz 793.000 MHz 100.000 kHz 788.62622 MHz Z40.82 dbm Z27.82 db
793.000 MHz 806.000 MHz 6.250 kHz 79524026 MHz -58.93 dBm -23.93 dB 703.000 MHz 805,000 MHz 5.250 kHz 783.38312 MHz 58.96 dBm 23.96 dB
i J [ i )
Date 1:17:46
Lowest Band Edge / Full RB Highest Band Edge / Full RB
oo
Spectrur Sp m v
Ref Level 30.00 dBm  Offset 11.40 d& Mode Auto FFT Ref Level 3000 dém  Offset 11.40 d& Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 tvgPwr
Limit dheck BAES Limit Gheck PAES
20 dble—fRURIONS | INE ABS DAES 20 dbipe—$PURLOUS ) INE ABS ] 3
10 dBm 10 dém
o At
ode e 0 dBm J‘ {
-10 d8m —| | } -10 dBm — l |
-20 dBm } T -20 dBm -
SPURIOUS_LINE_ABS ! k"\"uh | SPURIOUS_LINE_ABS | e
-40 dBm = W -40 dBm "Pﬂj RSN
-50 dBm ‘ -50 dém -
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |___powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 764,27672 MHz -56.92 deém -23.92 de 763.000 MHz 775.000 MAz 6.250 kHz 766,23077 MHz -58.02 dbm -23.92 db
775.000 MHz 775.900 MHz 100,000 kHz 775.89955 MHz -40.54 dém -27.54 d8 775.000 MHz 775.900 MHz 100.000 kHz 775.50934 MHz -47.54 dBm -34.54 dB
775.900 MHz 776.000 MHz 30.000 kHz 77599955 MHz -44.22 dBm -31.22 d& 775.900 MHz 776.000 MHz 30.000 kHz 775.97787 MHz -52.33 dBm -39.33 dB
776.000 MHz 788.000 MHz 100.000 kHz 78146054 MHz 5.26 dBm -24.74 dB 776.000 MHz 788.000 MHz 100.000 kHz 785,44056 MHz 5.15 dBm -24.85 dB
786.000 MHz 788,100 MHz 30,000 kHz 788,00784 MHz -50.47 dBm -37.47 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.03412 MHz -38.46 dbm -25.46 dB
788.100 MHz 793.000 MHz 100.000 kHz 788,10245 MHz ~44.69 dBm ~31.65 dB 788.100 MHz 793.000 MHz 100.000 kHz 788,38147 MHz -33.94 dBm -20.94 dB
793.000 MHz 806.000 MHz 6.250 kHz 80577273 MHz -58.78 dém -23.79 d8 793.000 MHz B06.000 MHz 6.250 kHz 793,16234 MHz -58.52 dBm -23.52 dB
)i J [ i )

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1914

LTE Band 13 / 10MHz / QPSK

LTE Band 13 / 10MHz / 16QAM

Band Edge / Full RB

Band Edge / Full RB

Spectrum
Ref Level 30.00 d&m  Offset 11,40 d& Mode Auto FFT Ref Level 30.00 dBm  Offset 11.40 dB Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
@1 AugPwr @1 avgPwr
Limit gheck PARS Limit heck PARS
20 dbjfe _SPURIOUS | INE_ABS paBS 20 dblite _BURIOUS | INE_ABS paks
10 dem 10 demr
. b
0 dBm J i i 0 dBm { & e,
-10 dem I “ -10 dBm J ‘[
-20 d8 J ' -20 dBm f }
. ', s J \
SPURIOUS_LINE_ABS - N SPURIOUS_LINE_ABS ./ LV‘I["‘M
-40 dem / — -40 dBm ,J —
-50 dBm -50 dBm
o _J [ - | [,
Start 763.0 MHz 7007 pts Stop 806.0 MHz | |[| Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Range Low | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.89810 MHz -58.93 dBm -23.93 dB 763.000 MHz 775.000 MHz 6.250 kHz 766.02697 MHz -59.07 dém -24.07 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -37.91 dBm -24,91 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -40.84 dBm -27.84 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.89995 MHz -41.68 dBm -28.68 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.98546 MHz -44.63 dBm -31.63 dé
776,000 MHz 788.000 MHz 100.000 kHz 782.40151 MHz 4,60 dBm -25.40 dB 776,000 MHz 788.000 MHz 100.000 kHz 784.43357 MHz 3.33 dBm -26.67 dB
788.000 MHz 786.100 MHz 30.000 kHz 766.06089 MHz -36.05 dBm -23.05 dB 768.000 MHz 788.100 MHz 30.000 kHz 786.02143 MHz -38.25 dBm -25.25 dB
788,100 MHz 793.000 MHz 100.000 kHz 786.97378 MHz -31.07 dBm -18.07 dB 788,100 MHz 793.000 MHz 100.000 kHz 786.57028 MHz -33.92 dBm -20.92 d&
793,000 MHz 806.000 MHz 6,250 kHz 793.01948 MHz -52.52 dBm -17.52 db 793,000 MHz 806.000 MHz 6.250 kHz 793.00642 MHz -54,32 dBm -19.32 dB
— _— — _—
\ ) ) w ( N "

LTE Band 13 / 10MHz / 64QAM

LTE Band 13 / 10MHz / 256QAM

Band Edge / Full RB

Band Edge / Full RB

Spectrum

Ref Level 30,00 dém Offset 11.40 dB
SGL Count 100/100

Mode Auto FFT

@1 AvgPwr
Limit heck PARS
20 dbife—SBURIOUS | INE ABS pARS
10 dem
0 dBm r- S
-10 dBm i ‘[
dB !
-20 [ |
1
e | L
SPURIOUS_LINE_ABS ] \
-40 dBr e
]
-50 dBm
. | L
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 774.43057 MHz -59.17 dBm -24.17 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -43.50 dBm -30.50 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99785 MHz -47.08 dBm -34.08 dB
776,000 MHz 768.000 MHz 100.000 kHz 784.94905 MHz 2,29 dBm -27.71 dB
788.000 MHz 788.100 MHz 30.000 kHz 768.04750 MHz -41.84 dBm -28.84 dB
788,100 MHz 793.000 MHz 100.000 kHz 788.91014 MHz -36.39 dBm -23.39 dB
793,000 MHz 806.000 MHz 6,250 kHz 793.00649 MHz -56.70 dBm -21.70 dB
— —_—
{ e J v
Da 14 2

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG4D1914

Conducted Spurious Emission

LTE Band 13 / 5MHz

Lowest Channel / QPSK Middle Channel / QPSK
7 ||| Spectrum
Ref Level 0.00 dém  Offset 11.00 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgpwr
Limit heck PARS Limit Fheck PARS
10 rjd'r}\" sPURIOUS. INE_ABS PABS 10 Aé;\_»- sPURIOUS INE_ABS
S_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBm
30 d -30 dBm
40 dBm -40 dBm
I S i M R —
o ettt
-50 dBm J -50 dBm J
=70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 33004 pts Stop 8.0 GHz Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Power Abs ALimit
30,000 MHz 763,000 MHz 100,000 kHz 613.40467 MHz -56,20 dBm -43,20 dB 30,000 MHz 763,000 MHz 100,000 kHz 62244440 MHz -56,03 dBm -43,03 dB
806.000 MHz 1.000 GHz 100.000 kHz 897.61785 MHz -55.68 dBm -42.68 dB 506,000 MHz 1,000 GHz 100,000 kHz 955.85179 MHz -55.50 dBm -42,50 db
1.000 GHz 3.000 GHz 1.000 MHz 2.49938 GHz -44.9¢ dBm -31.94 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.49138 GHz -45.15 dBm -32.15 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.95335 GHz -41.03 dBm -28.02 dB 3.000 GHz 8,000 GHz 1.000 MHz 5.05145 GHz -40.89 dBm -27,89 d&
T bl
1
Highest Channel / QPSK
Spec 1
Ref Level 0.00 dém  Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1ank Pabs
jne $PURIOUS_JINE_ABS PASS
-10 i i
| SPURIOUS_LINE
-20 de:
-30 dBr
-40 dBém "
e - o
-50 dém J
-70 dBm
-80 dBém
-90 dém
Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 763,000 MHz 100.000 kHz 735,17229 MHz -56.20 dBm -43.20 dB
806.000 MHz 1,000 GHz 100.000 kHz 926,41965 MHz -55.71 dBm -42.71 dB
1.000 GHz 3,000 GHz 1.000 MHz 2,96276 GHz -45,12 dBém -32.12 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.04686 GHz -40.95 dBm -27.95 d&
i
JL J
Date: 28. 17
TEL : 886-3-327-3456 Page Number 1 A7-11 of 13
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ssanranas. FCC RADIO TEST REPORT Report No. : FG4D1914

LTE Band 13 / 10MHz

Middle Channel / QPSK

Spectrum n:‘:’n
Ref Level 0.00 dém Offset 11.00 dg Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=1 k Pafs
jne $PURIOUS_JINE_ABS PABS
-10 bR
| SPURIOUS_LINE_ABS_
-20 dB
-30 de
-40 dBém
_ U P mR g P
o St
-50 dém J
-70 dém
-80 dBém
-90 dém
Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions
Range Low | Range Up | RBW \ Frequency | Power Abs | ALimit
30.000 MHz 763,000 MHz 100.000 kHz 628,89437 MHz -56.19 dem -43.19 dé
£06.000 MHz 1.000 GHz 100.000 kHz 954.05774 MHz -55.72 dBm -42.72 dé
1.000 GHz 3.000 GHz 1.000 MHz 2.94776 GHz -45.09 dém -32.09 de
3.000 GHz 8,000 GHz 1.000 MHz 6.90986 GHz -40,98 dBm -27.98 dB
5T s
1 J u L
26.NOV.2024 17:11:24
TEL : 886-3-327-3456 Page Number 1 A7-12 of 13

FAX : 886-3-328-4978




ssanranas. FCC RADIO TEST REPORT

Report No. : FG4D1914

Frequency Stability
Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
35 Normal Voltage 0.0205
30 Normal Voltage 0.0035
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0020
0 Normal Voltage 0.0022 PASS
20 Maximum Voltage 0.0031
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0201
Note:

1. Normal Voltage =3.88 V. ; Minimum Voltage =3.6 V. ; Maximum Voltage =4.48 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A7-13 of 13




ssanranas. FCC RADIO TEST REPORT Report No. : FG4D1914

LTE Band 17

Peak-to-Average Ratio

Mode LTE Band 17 / 10MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.93 5.86 6.14 - PASS
TEL : 886-3-327-3456 Page Number 1 A8-1 of 14

FAX : 886-3-328-4978



ssanranas. FCC RADIO TEST REPORT Report No. : FG4D1914

LTE Band 17 / 10MHz / QPSK LTE Band 17 / 10MHz / 16QAM
Middle Channel / Full RB

Middle Channel / Full RB
Spectrum [=) Spectrum (=)
Ref Level 30.00 dem _ Offset 11.00 db Ref Level 30.00 dem _ Offset 11.00 db
o att 30.d8__AQT 2 ms @ RBW 10 MHz o att 30.d8__AQT 2 ms @ RBW 10 MHz
@152 view @153 view
e B
N [
i} i}
N,
a0 a0
\_\
1E X 1E-
A k
| \
E ! 1€ A
t \
\ 3
5| |
1
CF 710.0 MHz - Mean Pwr + 20.00 dB CF 710.0 MHz Mean Pwr + 20.00 dB
i y Cumulative Distri Function Samples: 130000 i y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 21,63 dim 27,20 dim 5.57 da 2.32 de 4.03 de 4.93 de 5.36 dB Trace 1 20,41 dim 27,36 dim 6.95 da 3.01 d8 4.87 da 5.86 d8 6.38 dé
JU [T )i )| W e
LTE Band 17 / 10MHz / 64QAM LTE Band 17 / 10MHz / 256QAM
Middle Channel / Full RB Middle Channel / Full RB
Ref Level 30.00 dem _ Offset 11.00 db
o att 30.d8__AQT 2 ms @ RBW 10 MHz
@153 view
—
-
i} =
<
a0 o
\\
IE- C
\
1E- T
i

CF 710.0 MHz

Mean Pwr + 20.00 dB
Ci y Cumulative Distril Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% |
Trace 1 19.55 dBm 26,62 dBm 7.08 d8 3.13 dB 5.01 dB 6.14 dB 6.72 dB
— —
] SRR o

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG4D1914

26dB Bandwidth

Mode LTE Band 17 : 26dB BW(MHz)
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 4.95 4.90 9.71 9.91 - - - -
Mode LTE Band 17 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 4.90 - 9.71 - - - - -
: A8-3 of 14

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1914

LTE Band 17

Middle Channel / 5SMHz / QPSK

Middle Channel / 5SMHz / 16QAM

[= [=
v v
Ref Level 30.00 cbm  Offset 11,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0ds SWT 15 s @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 16.05 dBm)| MI[1] 15.45 dBm
. 710.63900 MH?Z| 711.55600 MHZ]
20 g 20 M1
—y ndp o 26.00 dB nds 'y 26.00 dB
04 L LA " aA SN 4.955000000 MHz 104 LV L PN P T AN AN 4.905000000 MHZ|
T Q factor | 143.4) i Q factor 1 145.1
|
o / o |
184 7
10 df ‘,‘l -10 o
/ /
/ /
204 20d
I A AN, T s
al < 30 e e
-40 d -40 de
50 df 50 d
60 d -60 di
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 710.639 MHz 16.05 dBm nd@ down 4.955 MHz M1 711.558 MHz 15.45 dBm nd@ down 4,905 MHZ
T1 1 707.522 MHz -10.27 dbm nd8 26.00 dB T1 L 707.552 MHz -10.80 dbm nd8 26,00 d8
T2 1 712.478 MHz -9.96 dBm Q factor 143.4 T2 1 712.458 MHz -10.44 dBm Q factor 145.1
L I 4 L [S JL 4 -

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum i pectrum =
Ref Level 30.00 cbm  Offset 11,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 300 kHz
o Att 30de  SWT  12.6ps @ VBW 1MHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] ™M1[1] 16.57 dBm)
709.4610 MHz
20 20 .
- —__nde, 26.00 dB - x . ndp . 26.00 dB
g e A AT R Y 9.710000000 MHz| 0d o™ T aliess - andb At e 9.910000000 MHz
Q factor 73.5 ] Q factor 71.6
od ‘ 0 di ]
Th f
10 df - -10 o f
=20 = ¢ S R 20 d T m =
ALY, *s il i il
-30 -30
-40 ds -40 di
50 d -50 di
&nd 60 d
CF 710.0 MHz 1001 pts Span 20.0 MHz CF 710.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 713.835 MHz 17.54 dam nd8 down 9.71 MHz ML L 709,451 MHz 16.57 dem ndB_down 9,91 MHZ
TL 1 705.165 MHz -8.20 dBm nd8 26.00 dB T1 L 705.065 MHz -9.63 dBm nd8 26.00 dB
T2 1 714.875 MHz -8.76 dBm Q factor 73.5 T2 1 714.975 MHz -9.45 dBm Q factor 71.6
L I 4 L [S JL 4 -

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

Spectrum i vectrum =
Ref Level 30.00 cbm  Offset 11,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.46 dBm) ™M1[1] 1 3 dBm)
710.92900 MHz 710.6590 MHz,
20 20 +
vide 26.00 dB _y  ndB 26.00 dB
04 AN ronr b m o rE‘VJ,"vL'-..,. A 4.905000000 MHz| 104 R N L e 9.710000000 MHz
™ - Q factor \ 144.9 7 Q factor \ 73.2
i \ / \
o + 0 1
™ e
10 v f -10 d — '{;
¥ ¥ /
204 " 4 [ =
/ \ Ny R R |
e sy
-40 di
50 df 50 d
-6 df -60 di
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 710.928 MHz 13.46 dam nd8 down 4.905 MHz ML 710.659 MHz 15.58 dam nd8 down 9.71 Wz
T1 1 707.542 MHz -12.17 dbm nd8 26.00 dB T1 L 705.105 MHz -10.09 dBm nd8 26.00 dB
T2 1 712.448 MHz -12.77 dém Q factor 144.9 T2 1 714.B15 MHz -9.65 dBm Q factor
L I 4 L [S JL 4

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samon . FCC RADIO TEST REPORT Report No. : FG4D1914
Occupied Bandwidth
Mode LTE Band 17 : 99%0BW(MHz)
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 450 | 448 | 9.02 | 9.04 - - - -
Mode LTE Band 17 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM |256QAM | 64QAM | 256QAM
Middle CH - - - - 4.48 - 9.05 - - - - -
Page Number : A8-5 of 14
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG4D1914

LTE Band 17

[= [=
v v
Ref Level 30.00 cbm  Offset 11,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 100 kHz
o Att a0de SWT 10 ps @ VBW 300 kHz  Mode FFT o Att a0de SWT 18 ps @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1 15.91 dBm) ™M1[1] 15.00 dBm)
- 710.881900 MHz - i 711.073900 MHz
- 4.505540445 MHz Ol Bre 4.486551345 MHZ
! T P 32
- s ‘ o f e
|
e { | o '
] { | / \
-10 -10 d
\ \
204 20d /
R / .
b Pran ™ Y\ . - ] s L/ ™
-40 df -40 di
50 df 50 d
-6 df -60 di
CF 710.0 MHz 10001 pts Span 10.0 MHz CF 710.0 MHz 10001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 7108810 MHz 15.91 dam ML 711.0739 MHz 15.00 dam
T1 1 707.749225 MHz 10.24 dBm Oce Bw 4.505543445 MHz T1 L 707.756224 MHz 9.20 dBm Oce Bw 4,486551345 MHz
T2 1 712.254775 MHz 10.88 dam T2 1 712.244776 MHz 9.6 dam
L I 4 [S JL 4 -
ctrum t"é’ rectrum l"%’
Ref Level 30.00 cbm  Offset 11,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 300 kHz
o Att 30dE SWT  127us @ VBW 1MHz  Mode FFT o Att a0dE SWT  127ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 16.86 dBm) ™M1[1
- M1 713.66960 MHz - i
Oce By 9.021097890 MHz c By
o o i e Nt e A 104 AN A e Y]
7 [ \
od / o / \
f y 1
10 df 10 d +
L ,,.R . / Sl
e 7 %,—f = ]
a0 -30
-40 df -40 di
50 df 50 d
-6 df -60 di
CF 710.0 MHz 10001 pts Span 20.0 MHz CF 710.0 MHz 10001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 713.6695 MHZ 16.86 dsm ML 11,4850 MHz 16.53 dam
T1 1 705.50845 MHz 11.28 dBm Oce Bw 9.02109780 MHz T1 L 705.47045 MHz 10.70 dBm Oce Bw 9.04709529 MHz
T2 1 714.52955 MHz 11.40 dam T2 1 714.51755 MHZ 10.47 dam
L I 4 L [S JL 4 -
Spectrum t"é’ rectrum l"%’
Ref Level 30.00 cbm  Offset 11,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 300 kHz
o Att a0de SWT 10 ps @ VBW 300 kHz  Mode FFT o Att a0dE SWT  127ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
14.48 dBm) ™M1[1] 14.78 dBm)
710.517900 MHz 710.83190 MHZ]
= f< - 4.489551045 MHz @ 053004691 MHz
- 2 b
10d - - 10d y e
! \
d / | 4 / |
o 7 + 0 T
| \ / \
-10 df Y -10 d
I \ 7 \\
20 d / = 20 d -
/ \ N, N
Eutaawivig A
-40 ds -40 di
50 df 50 d
60 d -60 di
CF 710.0 MHz 10001 pts Span 10.0 MHz CF 710.0 MHz 10001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 710.5179 MHz 14,48 dam ML 710.8219 MHz 14,78 dam
T1 1 707.764224 MHz .03 dBm Oce Bw 4,489551045 MHz T1 L 705.49245 MHz 8.67 dBm Oce Bw 9.053094691 MHz
T2 1 712253775 MHz 9.20 dam T2 1 71454555 MHZ 10.11 dam
L I 4 [S JL 4 -
TEL : 886-3-327-3456 Page Number : A8-6 of 14

FAX:
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1914

Conducted Band Edge

LTE Band 17 / 5SMHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

ectr mr)|| Spectrum L
Ref Level 30.00 dBm  Offset 11.30 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.30 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
. ; ; S ABS Li sPURIOUS_LINE_ABS PASS
20 UIBIFF‘IH PURIOUS INE_ABS PA (\ 20 UB!!':i‘P F—\ S
10 dBm { ( 10 dBm 1
od3 , \ 0 dém f \\
-10 dBm ! -10 dBm f -
SPURIOUS_LINE_~BS \ y( k
-20 dem t 4 -20 dBm *
-30 dBm j ﬂ -30 dBm A !“
-40 dem 1 4 ”l I :t 48 dem n Y ~
A i WWM M‘ ™
50 dBm / \ 'A‘\‘“" N L / Lf:‘\“ _M‘,Mr m anU g J
— A i S0 ceyn—e Tt f
n [ e N
- R J L i
-eUdBrr -60 dem —
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up REBW Freguency Power Abs Rangelow | Range U, | RBW | Freguenc: | pPowerabs | ALimit
590,000 MHz 703,900 MHz 100.000 kHz 70389306 MHz -31.38 dém £.38 d8 711,000 MI | 716.000 Mz 100.000 kHz 71266785 Tz 20.12 dBm —gwl
703.500 MHz 704.000 MHz 30.000 kHz 703,99825 MHz -23.68 dém -10.68 dB 718,000 MH= 716,100 MHz 30,000 kHz 716 00185 MHz 2397 dBm ioo7 de
704.000 MHz 709.000 MHz 100.000 kHz 704.33716 MHz 20.55 dBm -9.45 dB 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -30.50 dBm -17.50 dB
I J1 1 3
Date 14:36:03
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spec || spectrum L
Ref Level 30.00 dBm  Offset 11.30 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 11.30 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
. ; ; S ABS Li sPURIOUS_LINE_ABS PASS
20 UIBIFF‘IH PURIOUS INE_ABS PA 20 UB!!':i‘P S
10 dem 10 dém
rwwu Mg Peibe et e taiietan e SV SR
ode f 0 dem \,
| Al |
10 dem - .{m dem
SPURIOUS_LINE_ARS I | ],
20 dBm ( 20 dBm 'i
-30 dBm — ‘*7 -30 dBm I—""‘
E——— .
r‘,J“—,_‘ e
-40 dBm — 40 dBm o
50 dBm T 1
- v ~ ——— -50 dBm
PRI .
-0 dBm -60 dem
Start 690.0 MHz 3003 pts Stop 709.0 MHz ] (|['Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit | Rangelow | Rangeu | RBW | Frequenc: | __Powerabs | ALimit
560.000 MAz | 703.900 MHZ 100,000 kiz 703,89306 Mnz ~31.08 dbm -18.08 d& L 000 Wi | 716 PtD Wi 100,000 Kiz TR TEETE 596 cBm _Zawl
703.500 MHz 704.000 MHz 30.000 kHz 703,99725 MHz -30.86 dém -17.86 dB 718,000 MH= 716,100 MHz 30,000 kHz 716 00744 MHZ 28 69 dBm lceade
704.000 MHz 709.000 MHz 100.000 kHz 70677972 MHz 7.05 dBm -22.05 dB& 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -26.33 dBm -13.33 dB
i J1 r3
14:51:10

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1914

LTE Band 17 / 5MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

spectrum || spectrum 7
Ref Level 30.00 dém  Offset 11,30 dg Mode Auto Sweep Ref Level 30.00 dém  Offset 11.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
Line _$PURIOUS INE_ABS PABS Line SPURIOUS_LINE_ABS. PASS
20 dBm 20 dBm -
i /)
10 dem i |\ 10 dBm i
L
0de [ ‘ 0 dem { ‘L
-10 dam ! -10 dém L
-20 dBm r ‘l -20 dBm ‘{
-30 dBm l‘“ ﬂ " [L 30 dBm A “WL
-40 dem ; N \ ||| “ | \ [ ‘\n A
ALY \NH I 4 wadd T AW
-50 dem s0d
N T v gt g " o N
T - L.
R L) 60 dem
Start 690.0 MHz 3003 pts Stop 709.0 MHz ] ||['Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up REW Freguency Power Abs AL Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit
590.000 Mz 703,900 MHz 100,000 kHz 703,89306 MHz -30.99 dém -17.99 d8 711.000 MHz 716,000 MHz 100.000 kHz 71563786 MHz 20.01 dBrm -9.00 d&
703.900 MHz 704,000 MHz 30.000 kHz 703.99156 MHz -23.45 dBm -10.45 dB 716.000 MHz 716,100 Mz 30,000 kHz 716 00008 Mie ~25.09 dbm e de
704.000 MHz 709,000 MHz 100.000 kHz 70433217 MHz 20.04 dBm -0.06 dB 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -30.10 dBm -17.10 dB
T
)i i )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] ] o
Spectru Spectrum v
Ref Level 30.00 dBm  Offset 11.30 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 11.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PAES
| 3 3 AES Line SPURIOUS_LINE_ABS. PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm 10 dBm
U Y NP PP - mmpoprfroriemmaBes it
0dB [ t o/dem \
-10 dBm ‘f ‘ 10 dem |
SPURIOUS_LINE_~BS | l \
20 dem ] 20 dBm h
-30 dBm | -30 dem r
=]
] __A-,w._..»f v —
-
-40 dBm — -40 dBm
IJV
-50 dém =3 50 dem
B ~—
—1 “"*——;
-0 dBm 50 dBm
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up REBW Freguency Power Abs Rangelow | Rangeup | RBW | Freguenc: | pPowerabs | ALimit
590,000 MHz 703,900 MHz 100.000 kHz 70389306 MHz -33.43 dém 0.43 d8 711.000 MHz 716.000 MHz 100.000 kHz 714 74376 W ©.92 dBm -24w|
703.500 MHz 704.000 MHz 30.000 kHz 703,99805 MHz -32.63 dém -19.63 dB 718,000 MH= 716,100 MHz 30,000 kHz 716 00554 MHz 3097 dBm 77 de
704.000 MHz 709.000 MHz 100.000 kHz 70561588 MHz 5.91 dBm -24.09 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.11334 MHz -29.10 dBm -16.10 dB
]" T

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1914

LTE Band 17 / 5MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

spectrum || spectrum 7
Ref Level 30.00 dBm  Offset 11.30 dé Mode Auto Sweep Ref Level 30,00 dém  Offset 11.30 dB Mode Autg Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
q 3 3 DABS Li SPURIOUS, INE_ABS PAS
20 UIBIFF‘IH PURIOUS INE_ABS PABS n ZDUB;'::P - S
10 dBm 1 10 dBm {Jl H
ode # \ 0 dem ) \l
-10 d&m T -10 dBm + 4
SPURIOUS INE_ABS \ }J {
-20 dem l i 20 dBm {
-30 dem { H ” /.\ -30 dBm /\ ‘
-40 dem L - {1 -0 com AW \
ﬂ iy AMP’J | ’ l / [ } \L | ‘ ay
-50 dem ] bl - A !s0 dem )
\ A N 7 fwd
- WA Wt gnd P N - _
~BUdET 60 dem
Start 690.0 MHz 3003 pts Stop 709.0 MHz ] ||['Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up REBW Freguency Power Abs Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
590.000 Mz 703,900 MHz 100,000 kHz 703,89306 MHz -35.37 dém -22.37 d8 711.000 MHz 716,000 MHz 100.000 kHz 71563287 MHz 18.75 dBm -11.25 d&
703.900 MHz 704,000 MHz 30.000 kHz 703.99995 MHz -27.25 dBm -14.25 dB 716.000 MHz 716,100 Mz 30,000 kHz 715 00108 MHe 2t 55 dbm 1268 db
704.000 MHz 709.000 MHz 100.000 kHz 704.33217 MHz 18.89 dBm -11.11 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 WMHz -33.27 dbm -20.27 db
T
i 1 r3

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] ] o
Spectru Spectrum v
Ref Level 30.00 dBm  Offset 11.30 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 11.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
| 3 3 AES Line SPURIOUS_LINE_ABS. PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm 10 dBm
e PRV o0 B e hat oy S U o
0dB ~ MWWM‘\ leaam T
|
-10 dBm ‘f me dBm |
SPURIOUS_LINE_~BS f \ H
20 dem j 20 dBm '\‘
.30 dBm /+ -30 dem ll)]k.\_
“-‘_.“—M‘,
-40 dBm = y -40 dBm
__/"‘/ T~
e,
-50 dém 50 dem -
—-"‘/J
A_l___'i,__.h’-——“—*"'_j
S0 60 dem
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | Spurious Emissions
___Range Low Range Up REBW Freguency Power Abs Rangelow | Range U, | RBW | Freguenc: | pPowerabs | ALimit
590,000 MHz 703,900 MHz 100.000 kHz 70389306 MHz -35.71 dém 2.71 d8 711,000 MI | 716.000 Mz 100.000 kHz 71801348 Wi .96 dBm -zswl
703.500 MHz 704.000 MHz 30.000 kHz 703,99016 MHz -34.81 dém -21.81 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00005 MHz 3301 dBm 2001 de
704.000 MHz 709.000 MHz 100.000 kHz 704.79171 MHz 4.83 dBm -25.17 dB 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -32.80 dBm -19.80 dB
.
I 1 r3

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON

LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1914

LTE Band 17 / 10MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

spectrum (] Spectrum v
Ref Level 30.00 dBm  Offset 11.30 d& Mode Auto Swesp Ref Level 30.00 dem  Offset 11.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvaPwr
Limit ¢heck paks | SPURIGHIS CHYEK /85 _ PABS
Line _$PURIOUS_|INE_ABS PABS Line $PURIOUS_LINE_ABS PABS
20 dEm 20 dém
10 dBm 10 d8
e e A el s w-vw\""'\ o d¥} o T Mttt st o, At e )
l -10 dBm: |
NE_ABS_ \ |
- -40 dBm-
1
o \
I I— a ]
1 = T —
T 40 dB
M'-»’ANN‘J
50 dB
-60 dBm R
Start 690.0 MHz 3003 pts Stop 714.0 MHz | |['start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | powerabs | ALimit
690.000 MHz 703,900 MHz 100.000 kHz 702.08786 MHz -32,04 dBm -19.04 d& 706.000 MHz 716.000 MHz 100.000 kHz 715.10589 MHz 4.12 dBm -25.98 dB
703.900 MHz 704.000 MHz 30.000 kHz 703.97847 MHz -35.48 dBm -22.48 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.03172 MHz Z32.94 dbm 1094 dB
704.000 MHz 714.000 MHz 100.000 kHz 713.16583 MHz 4.11 dBm -25.89 dB 716.100 MHz 725.000 MHz 100.000 kHz 716, 10445 MHz 20,84 dBm C16.84 dB
i "
( JU ) b ( JT J -
Dats: 2 14:55:52 Date 15:01:05

LTE Band 17 / 10MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spec m I:%:l Spectrum o
Ref Level 30.00 dBm  Offset 11.30 cB Mode Auto Sweep Ref Level 30.00 dBm  Offset 11.30 d& Mode Auto Swesp
SGL Count 100,100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit ¢heck paks | SPURLOUS CHMEKARS_ F'v‘%‘i
Line _$PURIOUS_|INE_ABS PABS Eine _$PURIOUS_LINE_ABS PARS
20 dBm’ 20 dém
10 dBm 10d8
0 de T L A vt D GARA e ot e g T i
aer I 1
-10 dBm -1p dBm
SPURIOUS_LINE_ABS_ \ ‘
-20 dBm -30 dBm lH
<30 dam : 50 dem b
. ,H-..a.m“A,,ﬂ h“*“-- e
-40 dBm 40 dB —
e
~Sg-der= 50dB
-0 dBm 60 dem o
Start 690.0 MHz 3003 pts Stop 714.0 MHz ] |[['Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  ALimit Rangelow | Rangeup | REW | Frequency | powerabs | Alimit
£90.000 MHz 703.900 MHz 100.000 kHz 703.89306 MHz -34.42 dBm -21.42 dB 706.000 MHz 716.000 MHz 100.000 kHz 714.70629 MHz 3.22 dBm -26.78 db
703.900 MHz 704.000 MHz 30.000 kHz 703.95979 MHz -37.39 dBm -24.39 dB 716.000 MHz 716,100 MHz 30.000 kHz 716.02253 MHz -35.01 dBm -22.91 de
704.000 MHz 714,000 MHz 100.000 kHz 713.18581 MHz 3.00 dBm -27.00 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -32.41 dBm -19.41 dB
i "
(. 4 < . L = -

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FG4D1914

LTE Band 17 / 10MHz / 64QAM

Spectrum Dg} Spectrum 7
Ref Level 30.00 dBm  Offset 11.30 dB Mode Auto Swesp RefLevel 30.00 dém  Offset 11.30 d8 Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit §heck PAES | SPURIGHEGlNEKARS_
. ' ' Ak Line _§PURIOUS_|INE_ABS
20 UIBVI!‘IF PURIOUS INE_ABS PAE 20 dbim
10 dBm 10 dBm
0 dem { 1 P, \ 0 dems N o
-10 dem _1h dem
SPURIOUS_LTNE ABS_ ‘ 1
-20 dgm LA o dem ‘l
\ ! |
-30 dém i )JSD derm ,IL
-40 dem pi— ¥ 40 dBm \ =
M"J
S0.dem—= -50 dBm
|
60 dem 60 dBm
Start 690.0 MHz 3003 pts Stop 714.0 MHz | ||'Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLimit | RangeLow | Rangeup | REBW | Frequency | Powerabs |  Alimit
560.000 MAz 703.500 MHz 100.000 knz 703.69306 MHz -37.66 dBm -24.86 0B 206,000 Mz 16,000 M 100 000 Kz 715 03700 e R T
703.900 MHz 704.000 MHz 30.000 kHz 703.97268 MHz -39.99 dBm -26.59 db 16 00D MH= ole 100 Mie 30000 khe 15 D093% M an e =Lt
J04.000 Mz 714.000 MHz 100.000 kHz 712.04695 MHz 2.13 dBm -27.87 dB 716.100 MHz 725.000 MHz 100,000 kHz 716.11334 MHz -36.42 dém -23.42 dB
i S i %
Date: 24.FEB.Z2025 59 Dt B Le0asin

LTE Band 17 / 10MHz / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1914

Conducted Spurious Emission

LTE Band 17 / 5SMHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum = spectrum L
Ref Level 0.00 dBm  Offset 11,00 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 11,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 avgpwr
eck Paks Limit 'thrrk PAES
URIOUS_LINE_ABS PAES .10 AéH_IH I‘P\IR[()HS INE_ABS PABRS
QUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
20 dBm
-30 dBm
-40 dBm
- e ifhamnes Bty A B T P WS R
-50 dBm
W*J
70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 35205 pts Stop 0.0 GHz | || Start 30.0 MHz 35205 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 622.43012 MHz -56.09 dBm -43.00 dB 30.000 MHz 690.000 MHz 100.000 kHz 627.17976 MHz -55.90 dBm -42.90 d&
725,000 MHz 1.000 GHz 100.000 kHz 940.95350 MHz -55.65 dBm -42,65 dB 725,000 MHz 1.000 GHz 100.000 kHz 852.06826 MHz -55.47 dBm -42.47 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.48388 GHz -45.01 dBm -32.01 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.50287 GHz -45.13 dBm -32.13 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92526 GHz -40.50 dBm -27.50 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98225 GHz -40.62 dBm -27.62 d&
7.000 GHz 9,000 GHz 1.000 MHz 7.32467 GHz -41.76 dBm -28.76 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.33717 GHz -41.92 dBm -28.92 dB
hid bl
{ e J v L JL J wa
Date: 28 18:08:54 Date 18
Highest Channel / QPSK
Spectrum | :%-:'
Ref Level 0.00 dBm  Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
10 &dﬂjﬂ PURIOUS LINE ABS PASS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm —
vy "'-.WM
o x s
-50 dBm t
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 35205 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 690.000 MHz 100.000 kHz 641.07871 MHz -56.18 dBm -43.18 dB
725.000 MHz 1.000 GHz 100.000 kHz 991.40768 MHz -55.66 dBm -42.66 db
1.000 GHz 3.000 GHz 1.000 MHz 2.47938 GHz -45.15 dBém -32.15 dg
3.000 GHz 7.000 GHz 1.000 MHz 6.96475 GHz -40.86 dBm -27.86 db
7.000 GHz 9,000 GHz 1,000 MHz 7.32717 GHz -41.83 dBm -28,83 dB
7
L J l i
Dat SR WOV 2024 18:11-19

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1914

LTE Band 17 / 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
= spectrum L
Ref Level 0.00 dBm  Offset 11,00 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 11,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgpwr
Limit Tmrk PAES Limit 'thrrk
] URIOUS_LINE_ABS PAES SPURIOUS _LINE_ABS
-10 difH -10 dEHE—
T | SPURIOUS_LINE_ABS_
20 dBm
-30 dBm
-40 dBm
N e S PN ER— P s N P N N
-50 dBm
W“J
70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 35205 pts Stop 0.0 GHz | || Start 30.0 MHz 35205 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 617.78047 MHz -55.93 dBm -42.93 dB 30.000 MHz 690.000 MHz 100.000 kHz 639.37883 MHz -56.32 dBm -43.32 d&
725,000 MHz 1.000 GHz 100.000 kHz 996.40268 MHz -55.70 dBm -42,70 dB 725,000 MHz 1.000 GHz 100.000 kHz 804.02808 MHz -55.83 dBm -42,83 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.62284 GHz -45.12 dBm -32.12 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.93077 GHz -45.00 dBm -32.00 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94426 GHz -40.86 dBm -27.86 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.02076 GHz -40.46 dBm -27.46 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.03724 GHz S dBm -28.88 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.02624 GHz 0 dBm -28.80 dB
hid bl
L VA J ‘ L JL 4 ‘
Date: 28 Date: 18:13:43
Highest Channel / QPSK
Spectrum | :%J
Ref Level 0.00 dBm  Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
10 &‘dﬂ{: PURIOUS LINE ABS PASS
| SPURIOUS_LINE_ABS_
-20 dem
-30 dBm
-40 dBm e r
e N N A
-50 dBm— -
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 35205 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 690.000 MHz 100.000 kHz 626.32982 MHz -56.08 dBm -43.08 dB
725.000 MHz 1.000 GHz 100.000 kHz 879.91376 MHz -55.74 dBm -42.74 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.91577 GHz -45.13 dBm -32.13 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95726 GHz -40.89 dBm -27.89 dB
7.000 GHz 9,000 GHz 1,000 MHz 7.35616 GHz -41.92 dBm -28,92 dB
7
[ J v
Dat Sp WOV 2024 18:14-56

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssanranas. FCC RADIO TEST REPORT

Report No. : FG4D1914

Frequency Stability
Test Conditions LTE Band 17 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
35 Normal Voltage 0.0094
30 Normal Voltage 0.0080
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0085
0 Normal Voltage 0.0111 PASS
20 Maximum Voltage 0.0007
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0107
Note:

1. Normal Voltage = 3.88 V. ; Minimum Voltage = 3.6 V. ; Maximum Voltage = 4.48 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number




ssanranas. FCC RADIO TEST REPORT Report No. : FG4D1914

LTE Band 25

Peak-to-Average Ratio

Mode LTE Band 25/ 20MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.96 5.94 6.32 - PASS
TEL : 886-3-327-3456 Page Number 1 A9-1 of 30

FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1914

LTE Band 25/ 20MHz / QPSK LTE Band 25/ 20MHz / 16QAM
Middle Channel / Full RB

Middle Channel / Full RB
Spectrum (=) Spectrum (=)
Ref Level 30.00 cbm  Offset 11,70 db Ref Level 30.00 cbm  Offset 11,70 db
" 30 08 AQT 2 ms ® RBW 20 MHz o att 30 08 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
S e
= - —
o o
0.0 5 0.0
._\
E: A E:
I
&
L
E- \ 1E
t
1
i
] ]
| X |
CF 1.88 GHz Mean Pwr + 20.00 dB CF 1.88 GHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak |  Crest | 0% | 190 | 0a% | o0.01% | Mean | Peak |  crest | 0% | 1% | 010 | oot |
Trace 1 [ 2138 dem 27,01 dBm 5.63 d8 2.43 0B .14 0B .96 0B 5.36 08 Trace 1 | 20,35 dem 27,20 dem 5.85 d8 3.04 d8 4.84 da 5.94 d8 5.55 0B
JU [T )i )| W e
LTE Band 25/ 20MHz / 64QAM LTE Band 25 / 20MHz / 256QAM
Middle Channel / Full RB

Spectrum b
Ref Level 30.00 cbm  Offset 11,70 db
" 30 08 AQT 2 ms ® RBW 20 MHz
@152 view
B
-
o \ -
S e
o
0.
1E- v
| -
Y
1E 3
i
CF 1.88 GHz Mean Pwr + 20.00 dB
Ci y Cumulative Distril Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% |
Trace 1 19,33 dBm 26,83 dBm 7.50 d8 3.07 dB 5.10 dB 6.32 dB 7.01 dB
e —_—
] WD WG

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FG4D1914

26dB Bandwidth

LTE Band 25 : 26dB BW(MHz)

Mode
BW 1.4MHz 3MHz S5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.26 1.27 2.99 2.99 4.90 4.93 9.91 9.91 1444 | 1453 | 18.78 | 19.10
Mode LTE Band 25 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 1.26 - 3.00 - 4.99 - 9.78 - 14.56 - 19.02 -
1 A9-3 of 30

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssanranas. FCC RADIO TEST REPORT Report No. : FG4D1914

LTE Band 25

Middle Channel / 1.4MHz /| QPSK Middle Channel / 1.4MHz / 16QAM

[= [=
v v
Ref Level 30.00 cbm  Offset 11,70 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11,70 b = RBW 30 kHz
o Att 30de SWT  63.2ps @ VBW 100kHz Mode FFT o Att a0dh SWT 632 ps @ VBW 100 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 16.22 dbm)| MI[1] 15.24 dBm
. 1.88016220 GHz 1.88038040 GHZ,
= N ¥_nde 26.00 dB @ 26.00 dB
04 U ihheiiiten Bt . aaetags 1.269900000 MHZ, 104 T o A o Tk, 1.275500000 MHZ|
Qfactor | 1480.5 7 Qfactor | 1474.2
0 7 od 7 '
TY 1/ ‘.{
10 df - 10 > :
' / N
20d —— A= fw 20d . =
AL~ e W - - et e,
-3t £
-40 d -40 de
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 2.8 MHz CF 1.80 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f LBBO1622 GHz 16.22 dam nd8 down 1.2609 MHz ML 1.B803804 GHz 15.24 dam nd8 down 12755 MHz
T1 1 1879365 GHz -9.96 dBm nd8 26.00 dB T1 L 18793594 GHz -10.94 dam nd8 26.00 dB
T2 1 1,880635 GHz .68 dBm Q factor 1480.5 T2 1 1.880635 GHz -10.62 dBm Q factor 1474.2
L I 4 [S JL 4 -

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

ctrum t"%’ pectrum l"%’
Ref Level 30.00 dém  Offset 11,70 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.70 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0ds SWT 15 s @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 17.02 dBm| ™Il 15.57 dBm|
1 1.88125870 GHz ) 187886710 GHz
= 26.00 dB @ A ndB 26.00 dB
104 2.997000000 MHZz 104 il A i L Vit s 2.991000000 MHz|
] Q factor 627.7 Q factor 628.2
od 7 - od
v
10 df J‘f + -10 di
L \
20 d — + 20 d —
Py A A [~ S,
N\ A o e
a0 -30
40 df 40 di
50 d 50 d
&nd 60 d
CF 1,88 GHz 1001 pts Span 6.0 MHz CF 1.68 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1.8812587 GHz 17.02 dBm nd@ down 2.997 MHz M1 1.8788671 GHz 15.57 dBm ndB down 2.991 MHz
TL 1 LB784955 GHz -9.30 dBm ndd 26.00 dB T1 L 1.8765195 GHz -10.51 dém ndd 26.00 dB
T2 1 1 BE14925 GHz -8.99 dBm qQ factor 527.7 T2 1 1.8815105 GHz -10.61 dam qQ factor 628.2
L JL J o L JL J e

Middle Channel / 5SMHz / QPSK Middle Channel / 5SMHz / 16QAM

Spectrum t"%’ pectrum l"%’
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0ds SWT 15 s @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.22 dBm) ™M1[1] 13.97 dBm)
1.88001000 GHz 1.88084900 GHz
20 20
; ndB 26.00 dB THde 26.00 dB
o P e B 4.905000000 MHz 04 S b e [ B S 4.935000000 MHZ|
7 Q factor 383.3 ] Q factor 381.1
od 0 d
/
¥
10 df -10 o
7
[ 204d
=) e, ~ °
T -
TN PO A _
40 d 40 d
50 d 50 d
-60 d 60 d
CF 1,88 GHz 1001 pts Span 10.0 MHz CF 1.68 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1.88001 GHz 15.22 dBm nd@ down 4.905 MHz M1 1.880849 GHz 13.37 dBm nd@ down 4,935 MHZ
TL 1 L.B77552 GHz -10.58 dBm nd8 26.00 dB T1 L 1.877522 GHz -12.77 dm nd8 26.00 dB
T2 1 1,882458 GHz -10.78 dém Q factor 383.3 T2 1 1.882458 GHz -12.87 dém Q factor 381.1
L I 4 L [S JL 4 -

TEL : 886-3-327-3456 Page Number 1 A9-4 of 30
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ssanranas. FCC RADIO TEST REPORT

Report No. : FG4D1914

LTE Band 25

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

[= (=
v v
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de  SWT  12.6ps @ VBW 1MHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.86 dBm| ™Il 16.11 dBm)
1.8829570 GHz 1.8812390 GHz
20 M 20 —
I S L 26.00 dB - — x_ndB 26.00 dB
04 - - e i Mt 9.910000000 MHz| 104 ST T .—/‘-/V\ 9.910000000 MHz
T Q factor 190.0 ] Q factor \ 189.8
o - 0 T
i b te
04 - y 104 b 5
| \ ] \
/ | - / \
7 S N — [
; o NP -
ki) 40 ot
-0 d -40 di
50 d -50 di
-60 d 60 d
CF 1,88 GHz 1001 pts Span 20.0 MHz CF 1.68 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 1882957 GHz 16.86 dBm ndB_down 9.91 MHz M1 1.881239 GHz 16.11 dBm ndB_down 9,91 MHZ
TL 1 1875185 GHz -7.90 dBm nd8 26.00 dB T1 L 1.975045 GHz -9.67 dBm nd8 26.00 dB
T2 1 1885095 GHz -9.41 dam qQ factor 190.0 T2 1 1.884955 GHz -10.02 dam qQ factor 183.8
L JL J o L JL J e

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ctrum i vectrum =
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de  SWT  12.6ps @ VBW 1MHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.94 dBm) ™M1[1] 14.65 dBm)
1.8633870 GHZ| 1.6734670 GHz
20 i 20
- ndfy 26.00 dB T ndB 26.00 dB
g A ANVt s | e nd B P, e 14.446000000 MHz 104 FAY IS o A, L e B 0 14.535000000 MHz
i Q factor 130.4 ] Q factor 128.9)
{ |
d | P
a o
i by {
10 d 3 - 10 di L
/ A\ /
204 L 20d
/ VA /
I e i U A A /
o ’ . - -
v T et St i
-40 d -40 d
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 40,0 MHz CF 1.80 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1883387 GHz 14,94 dBm nd8 down 14,445 MHz ML 1.873467 GHz 14.65 dam nd8 down 14,535 MHz
T1 1 1872867 GHz -10.86 dBm nd8 26.00 dB T1 L 1872807 GHz -10.91 dbm nd8 26,00 d8
T2 1 1887313 GHz -11.10 d8m Q factor 130.4 T2 1 1.887343 GHz -11.38 dém Q factor 128.9
L I 4 L [S JL 4 -

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Spectrum i vectrum =
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz  Mode FFT o Att a0dh SWT 185 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
14.20 dBm 14.82 dBm)|
1.8842360 GHZ| 1.6752450 GHz
= 26.00 dB @ Y 26.00 dB
w0 Y 18.781000000 MHz 0d el roln, 19.101000000 MHZ|
T 100.3 e 98.2
o d I 0 di IJ
04 7_i 10 d -
{ { |
/ \
204 20d +
/ / \
0 / pn - . -/ LATAWA LN
W [T TV = f vy
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 40.0 MHz CF 1.80 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1884236 GHz 14,20 dBm nd8 down 18.781 MHz ML 1875245 GHz 14.82 dam nd8 down 19,101 MHz
T1 1 1870569 GHz -12.17 dbm nd8 26.00 dB T1 L 187037 GHz -11.49 dam nd8 26.00 dB
T2 1 1889351 GHz -12.51 dém Q factor 100.3 T2 1 1.889471 GHz -11.62 d8m Q factor 98.2
L I 4 L [S JL 4 -

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG4D1914

LTE Band 25

[= (=
v v
Ref Level 30.00 cbm  Offset 11,70 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 100 kHz
o Att 30de SWT  63.2ps @ VBW 100kHz Mode FFT o Att a0ds SWT 15 s @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.00 dBm) ™M1[1] 14.90 dBm)
1.87956360 GHz 1.8B086910 GHz
= T 26.00 dB @ ndB /,lv 26.00 dB
104 P . . 1.269900000 MHz 04 AL 2.003000000 MHZ]
I Qfactor 1480.1 626.3
i /
od 0 d
\r T
-10 df -10 d Tl
\ ]
20 d 20 d [
™ Jf “. -~
-30,d8ms T = A ks = . L <
AR e = T v
-40 ds -40 di
50 d -50 di
-60 d 60 d
CF 1,88 GHz 1001 pts Span 2.8 MHz CF 1.68 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1E795636 GHz 14.00 dBm nd8 down 1.2609 MHz ML 18808691 GHz 14.90 dBm ndB_down 3,003 MRz
TL 1 1879365 GHz -12.21 dBm nd8 26.00 dB T1 L 1.8784835 GHz -11.08 dam nd8 26.00 dB
T2 1 1,880635 GHz -11.85 dam Q factor 1480.1 T2 1 1.8814865 GHz -11.03 d8m Q factor 626.3
L I 4 [S JL 4 -
ctrum i pectrum =
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 3.42 dBm)| ™M1[1] 15.95 dBm)
1.88033000 GHz 1.8825170 GHz
= [ ndB 26.00 dB @ ey 26.00 dB
A s . PN B 4995000000 MHz W AVttt el A EVa 9.790000000 MH|
10d B 10 d ! W
7 [ Q factor 376.4 q factor | 192.3
{ Y
od ] ) od \\
/
104 H -10d } L
/ / 4
204 1 20 d f t
f AN, |
S LA L e S — -
-40 d -40 d
50 d -50 di
&nd 60 d
CF 1,88 GHz 1001 pts Span 10.0 MHz CF 1.68 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 188033 GHz 13.42 dBm ndB_down 4.995 MHz M1 L 1882517 GHz 15.35 dam nd8 down 9,79 WHz
TL 1 LE77473 GHz -12.81 dbm nd8 26.00 dB T1 L 1875185 GHz -10.23 dbm nd8 26.00 dB
T2 1 1,882468 GHz -12.36 dém Q factor 376.4 T2 1 1.884975 GHz -10.37 dém Q factor 1 3
L I 4 L [S JL 4 -
Spectrum i pectrum =
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de  SWT  12.6ps @ VBW 1MHz  Mode FFT o Att a0dh SWT 185 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.89 dBm) ™M1[1 11.57 dBm)
1270 GHZ 1.8860740 GHz
= 26.00 dB @ 26.00 dB
A .y P - 14.565000000 MHz| - 10.021000000 MHz
d 2 e NS i = .
10 ,4 " 199.9 10 e W 99.2)
od { X od I
\ [
-10 df ¥ -10 3
r \ { 4
20 20 d
\ f i
Lol Ao |
I aVs CUTe S, N .
-40 ds
50 d -50 di
-60 d 60 d
CF 1,88 GHz 1001 pts Span 90.0 MHz CF 1.68 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1,883027 GHz 13.89 dBm nd@ down 14.565 MH2 M1 1 1.886074 GHz 11.57 dBm nd@ down 19.021 MHZ
TL 1 1872687 GHz -12.30 dbm nd8 26.00 dB T1 L 187033 GHz -14,35 dbm nd8 26.00 dB
T2 1 1887253 GHz -11.69 d8m Q factor 129.3 T2 1 1.889351 GHz -15.11 dém Q factor 99.2
L I 4 L [S JL 4 -

TEL:
FAX:

886-3-327-3456
886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1914

Occupied Bandwidth

LTE Band 25 : 99%0BW(MHz)

Mode
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.09 1.09 2.72 2.69 4.47 4.49 9.03 9.01 13.45 | 13.36 | 17.87 | 17.87
Mode LTE Band 25 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 1.08 - 2.72 - 4.48 - 9.01 - 13.40 - 17.83 -
Page Number 1 A9-7 of 30
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG4D1914

LTE Band 25

ctrum s vectrum &
Ref Level 30.00 cbm  Offset 11,70 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11,70 b = RBW 30 kHz
o Att 30de SWT  63.2ps @ VBW 100kHz Mode FFT o Att a0dh SWT 632 ps @ VBW 100 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.10 dBm) ™M1[1]
- i 1.879823900 GHz - 1.879663750 GHz,
X OcgBw 1094690531 MHz Occ B 1097210279 MHz,
o i o AR o B S,
I\
d / P
° / X o i \
-10 df N -10 d
\ /
204 20d |
[, [~ \
N | R Y i
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 10001 pts Span 2.8 MHz CF 1.80 GHz 10001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.B798239 GHz 16.10 dam ML L 157066375 GHz 15.53 dam
T1 1 1.B79450135 GHz 9.10 dBm Oce Bw 1.094690531 MHz T1 L 1.879456254 GHz 9.40 dBm Oce Bw 1.097210279 MHz
T2 1 1 BBO544826 GHz 10.36 dam T2 1 1880555464 GHz 8.06 dam
L I 4 [S JL 4 -
ctrum s vectrum &
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 100 kHz
o Att 30de SWT 185 ps @ VBW 300kHz  Mode FFT o Att a0dh SWT 185 ps @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.05 dBm) ™M1[1] 16.79 dBm)
- M 1.880577140 GHz - w 1.879019700 GHz,
GNP PRI S T 2724027367 it RO O O 2094950507
10d 104
\
d \ d | \
o / + ] i :
-10 di },‘ \ -10 de ’l," \\
20 df — - \ e 20 df
S R P Y = A A PR
-30 >
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 10001 pts Span 6.0 MHz CF 1.80 GHz 10001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1BBOST714 GHz 17.05 dam ML 18790197 GHz 16.79 dam
T1 1 LB7B632737 GHz 10.36 dBm Oce Bw 2.724327567 MHz T1 L 1.878660934 GHz 10.21 dBm Oce Bw 2.694330567 MHz
T2 1 1.EB1357064 GHz 10.99 dam T2 1 1881355264 GHz 10.37 dam
L ] J - \ JU J ) v
[= (¥
Ref Level 30.00 GBm  Offset 11,70 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 11,70 db @ RBW 100 khz
jo ALt 30d8 8SWT 10 ps & VBW 300 kHz  Mode FFT b ALt 30 de SWT 10 ps & VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.71 dBm) ™M1[1] 14.17 dBm)
- 1.880830900 GHz - 1.882041800 GHz,
'\/\f Bw 4475552445 MHz, . occhw 4492550745 MHz]
o /‘,-hwuw.r- Ly ey oa /;» b, S m‘
od 0 d
/ /
-0 d / 104 /
204 20d f
V‘J.W,./V I~/ v“’\fv‘__\,\_,\,\,\ M.ﬁ/‘ﬂ b
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 10001 pts Span 10.0 MHz CF 1.80 GHz 10001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1 BB08309 GHz 15.71 dam ML L 18820418 GHz 14,17 dBm
T1 1 LET776122 GHz 8.57 dBm Oce Bw 4,475552445 MHz T1 L 1.87775322 GHz 9.36 dBm Oce Bw 4,492550745 MHz
T2 1 1 BB2Z3678 GHz 9.80 dam T2 1 188224578 GHz 8.57 dam
L I 4 L [S JL 4 -

TEL:

FAX : 886-3-328

886-3-327-3456

-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG4D1914

LTE Band 25

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

[= [=
v v
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30dE SWT  127ps @ VBW  1MHz  Mode FFT o Att a0dh SWT 127 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] ™M1[1] 16.21 dBm)
- o 1.877 - . 1.87928210 GHz,
Qe By 2 9.033096690 MHz Occ Bre 9.013098690 MHZ
B T N WA PV P T A N N PP sy
10d 104 -
/ \ { \
o d / il 0 di
| 1 / !
-1 d \ 10 di / L
i [ 7 i
204 ~7 3 20d S S .
e - — o= -l
| L~/
il 30
-40 d -40 d
50 df 50 d
60 d -60 di
CF 1.00 GHz 10001 pts Span 20.0 MHz CF 1.80 GHz 10001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f LE771343 GHz 16.35 dam ML 18702821 GHz 16.21 dBm
T1 1 1.B7549045 GHz 10.96 dBm Oce Bw 9.03309569 MHz T1 L 187547045 GHz 10.44 dBm Oce Bw 9.01309869 MHz
T2 1 1 BB452355 GHz 11.54 dam T2 1 1.88448355 GHz 9.68 dam
L I 4 [S JL 4 -

Middle Channel /

Middle Channel / 15MHz / 16QAM

ctrum i vectrum =
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de  SWT  12.6ps @ VBW 1MHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
16.28 dBm 14.39 dBm)|
1.88494650 GHz 1.88407060 GHz,
= 13.450654995 MHz @ 13.963663634 MHz
10d 104 v aS
[ \
o d F 0 di .\
-10 df ‘\ -10 d
20 d " ‘\ 20 di
-~
P VAl Y s B R AY | b~ /1 e
e ST
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 10001 pts Span 40,0 MHz CF 1.80 GHz 10001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1 BB49465 GHz 16.28 dam ML L 18840706 GHz 14,39 dam
T1 1 167326867 GHz 10.71 dBm Oce Bw 13.450654935 MHz T1 L 1.87330767 GHz 9.08 dBm Oce Bw 13.363663634 MHz
T2 1 188671933 GHz 10.30 dam T2 1 188667133 GHz 8.98 dam
L I 4 L [S JL 4 -

Middle Channel /

20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Spectrum i vectrum =
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att a0de SWT iGus @ VBW  1MHz  Mode FFT o Att a0ds SWT i5ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
15.66 dBm) ™M1[1 13.02 dBm)
- 1.88199580 GHz - 1.87215280 GHz,
o o - 17.874212579 MHz - 17.874212579 MHz
PN DUV O 5 e Kooty
| ‘ .‘ *
o d ) 0 di
1 | |
Yy / | 10 I !
/ \ /i [
2 L 20 di L
204 20 e y
+ L Ay -30 dém ! A
TP ¥ I T~ TR e ]
-40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 10001 pts Span 40.0 MHz CF 1.80 GHz 10001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1BB19958 GHz 15.66 dam ML L 18721528 GHz 13.02 dam
T1 1 167106839 GHz 10.15 dBm Oce Bw 17.874212579 MHz T1 L 1.87108489 GHz 9.01 dBm Oce Bw 17.874212579 MHz
T2 1 1 BBEY4311 GHz 9.24 dbm T2 1 18889591 GHz 9.47 dam
L I 4 [S JL 4 -

TEL:
FAX:

886-3-327-3456
886-3-328-4978
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ssanranas. FCC RADIO TEST REPORT Report No. : FG4D1914

LTE Band 25
Middle Channel / 1.4MHz / 64QAM Middle Channel / 3MHz / 64QAM

ctrum s pectrum &
Ref Level 30.00 cbm  Offset 11,70 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 100 kHz
o Att 30de SWT  63.2ps @ VBW 100kHz Mode FFT o Att a0dh SWT 185 ps @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 aBm) 15.06 dBm)
0 1.880289210 GHz - 1.880887910 GHz
dtk B 1.085451455 MHz 2.726727327 MHz
g ) 'Vw-w\ﬂ‘ 104 ‘?}\./\,\/‘-w Jrasy
/
od od /
10 df -10 o A
f‘ \
\
20 d 20 d 1 T
o r h NP YV 1 f
- e o ; -
gL Ao |
-40 ds -40 di
50 d -50 di
-60 d 60 d
CF 1,88 GHz 10001 pts Span 2.8 MHz CF 1.68 GHz 10001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.BB0Z8921 GHz 13.54 dam ML L 1.BB088791 GHz 15.06 dBm
TL 1 1679459934 GHz 6.62 dBm Oce Bw 1.085451455 MHz T1 L 1.876640536 GHz 9.55 dBm Oce Bw 2.726727327 MHz
T2 1 1.BBOS45385 GHz 7.76 dam T2 1 1.881367263 GHz 9.44 dBm
L I 4 [S JL 4 -

Middle Channel / 5SMHz / 64QAM Middle Channel / 10MHz / 64QAM

ctrum s vectrum &
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att a0de SWT 10 ps @ VBW 300 kHz  Mode FFT o Att a0dh SWT 127 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1 3.98 dBm)| 14.47 dBm)
- 1.879057100 GHz - 1.86104590 GHz,
ke Occ B 4.482551745 MHz 9.015008490 MHZ
10d - ‘ 104 T
o d / Y 0 di \
/ I
-10 df 7 \ -10 d i ‘n
204 }f‘ 20d / \\
/
\ { .
t)
e e ; 30 fem—y N
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 10001 pts Span 10.0 MHz CF 1.80 GHz 10001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f L E790571 GHz 13.98 dam ML 18810459 GHz 14,47 dBm
T1 1 LB7776922 GHz 8.25 dBm Oce Bw 4.482551745 MHz T1 L 1.87549845 GHz 8.90 dBm Oce Bw 9.01509849 MHz
T2 1 1 BBZZ5177 GHz 8.38 dam T2 1 188451155 GHz 8.79 dam
L ] J - \ JU J ) v
[= (¥
Ref Level 30.00 GBm  Offset 11,70 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 11,70 db @ RBW 300 khz
jo ALt 30d8 8SWT 12.6 ps & VBW 1 MHz Mode FFT b ALt 30 de SWT 10 ps & VBW 1 MHz Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 13.50 dBm)
- 1.87442960 GHz - 1.87177280 GHz,
T Oce Bw 13408650134 MHz 17.838216178 MHz|
di L Y h, o T2 i T
10 lr' < \ 10 T RS .,-\
od 0 d
\
i ‘ |
/ \ \
204 j" \ 200 \
-30Bm— de 4 30
50 = A T A AR M*"\.”\wwhﬁ‘\ y
40 df -40 di
50 df 50 d
60 d -60 di
CF 1.00 GHz 10001 pts Span 40,0 MHz CF 1.80 GHz 10001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1B744296 GHz 13.61 dam ML L 18717728 GHz 13.50 dam
T1 1 167329867 GHz 8.30 dBm Oce Bw 13.408659134 MHz T1 L 1.87109289 GHz 6.49 dBm Oce Bw 17.838216178 MHz
T2 1 1 BB670733 GHz 7.72 dam T2 1 188893111 GHz 7.49 darm
L I 4 L [S JL 4 -
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